Acetaminophen and lbuprofen dosing charts

Acetaminophen (Tylenol): Give every 4-6 hours as needed (Don't give more than 5 times a day)

New Infants' or Children's Junior meltaways or
T Children's Suspension Meltaways Chewables Tablets Adult Tablet Adult extra strength Tablets
Child's welght

Chil'd age 160 MG/5 ML 80 MG each 160 MG each 325 MG each 500 MG_.eac};
6-11 Ibs. NOT
0-3 mos 1.25 ml RECOMMENDED NOT RECOMMENDED NOT RECOMMENDED NOT RECOMMENDED
12-17 LBS. 1/2 TEASPOON =2.5 ML NOT
6-11 MOS (80 mg) RECOMMENDED NOT RECOMMENDED NOT RECOMMENDED NOT RECOMMENDED
18-23 LBS. 3/4 TEASPOON=3.75 ML NOT
12-23MO0S {120 mg) RECOMMENDED NOT RECOMMENDED NOT RECOMMENDED NOT RECOMMENDED
24-35 LBS. 1 TEASPOON=5 ML 2 TABLETS (160
2-3 YRS. (160mg) mg) 1 Tablet NOT RECOMMENDED NOT RECOMMENDED
36-47 LBS. 11/2 TEASPOON=7.5 ML | 3 TABLETS (240
4-5 YRS. (240 mg) mg) NOT RECOMMENDED NOT RECOMMENDED NOT RECOMMENDED
48-59 LBS 2 TEASPOONS=10 ML 4 TABLETS (320
6-8 YRS. (320 mg) mg) 2 TABLETS (320 mg) 1 TABLETS (325 mg) NOT RECOMMENDED
60-71 LBS. 21/2 TEASPOONS=12.5 | 5TABLETS (400
9-10 YRS ML (400 mg) mg) 2 1/2 TABLETS (400 mg) 1 TABLETS (325 mg) NOT RECOMMENDED
72-95 LBS 3 TEASPOONS = 15 ML 6 TABLETS (480
11 YRS (480 mg) mg) 3 TABLETS (480 mg) 11/2 TABLETS 1 TABLET
95 LBS + NOT
12 YRS AND UP NOT RECOMMENDED RECOMMENDED 4 TABLETS (640 mg) 2 TABLETS 1 TABLET

Ibuprofen (Advil/Motrin):

Give every 6-8 hours as needed

Infant's Ibuprofen

Junior strength

Child's welght concentrated drops children's suspenslon children's chewable tablets Junior chewable caplets
Chil'd age 50 mg/1.25 ML 100 mg/5 ML 50 mg each 100 MG each 100 mg each
under 6 NOT
months NOT RECOMMENDED NOT RECOMMENDED NOT RECOMMENDED NOT RECOMMENDED | RECOMMENDED
12-17 LBS.
NOT
6-11 MOS 1.25 ML (50 mg) NOT RECOMMENDED NOT RECOMMENDED | NOT RECOMMENDED | RECOMMENDED
18-23 LBS.

3/4 TEASPOON=3.75 ml NOT
12-23MOS 1.875 ML (75 mg) {75 mg) NOT RECOMMENDED | NOT RECOMMENDED | RECOMMENDED
24-35 LBS.

1 TEASPOON=5 ML NOT
2-3 YRS, NOT RECOMMENDED {100 mg) 2 TABLETS (100 mg) NOT RECOMMENDED | RECOMMENDED
36-47 LBS.

11/2 TEASPOON=7.5 ML NOT
4-5 YRS, NOT RECOMMENDED (150 mg) 3 TABLETS (150 mg) NOT RECOMMENDED | RECOMMENDED
48-59 LBS

2 TEASPOONS=10 ML
6-8 YRS. NOT RECOMMENDED (200 mg) 4 TABLETS (200 mg) 2 TABLETS (200 mg) | 2 caplets (200 mg)
60-71 LBS. 21/2 TEASPOONS=12.5 ML 21/2 caplets (250
9-10 YRS NOT RECOMMENDED {250 mg) 5 TABLETS (250 mg) 21/2 TABLETS (250 mg) mg)
72-95 LBS 3 TEASPOONS = 15 ML
11 YRS NOT RECOMMENDED (300 mg) 6 TABLETS (300 m 3 TABLETS (300 mg) | 3 caplets (300 mg)






